7L =7 ZHEJINAG BOSUER MOTION APPARATUS CO.,LTD.
SPARE PART CATALOGUE -MODEL: Z8 [J5]

IMPORTANT REMARKS:

1.Formulas have been set in this sheet.Please do not change any content or format,otherwise it will take long time for us to confirm.
2."QTY" means the qty of spare parts included in the respective kit."ORDER QTY" means the qty of spare parts you want to order,which needs to be filled in the blank.
3.1f you need additional spare parts,please fill in the blanks "SPECIFICATION" ,"ENGLISH NAME",and "ORDER QTY" in the "ADDITIONAL SPARE PARTS REQUIRED"column.

4 .(For BSE ref. only) A5 B ACAIRAESRYE 1T #5: 2018Q09
5.8 3 HIH: 2019-3-6

https: sy meotomanugls net/



OBurartenns

DIAGRAM IRk G UNTT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT AN ) G QTY (EX PRDER QT[FOTAL AMOUNT
WORKS)
EBHE N A KR B ARIRERE
- M1)520x 13THEAMOJOEFRM | N
1 |L.300.NC10 |NC300CC K &1l 14T #JQ-3V B QD345 |engine A 1 $0.00
B2 (2K B /28 (BB IREE S )
NC NC250-3%(15838-ME30-
1-1 | 1.016.0270 |{bih3eED (& &) 0200)k 22 (1583B-PE03- = 1 $0.00
000000
1-2 [ 1.137.031A [ KWl A fEh %= NC250 engine chain cover 0 1 $0.00
1-3 | 7.010.0130 |/NAE=HIZR M8*201% A2 bolt ™ 1 $0.00
1-4 FEHE O8*D28* 3 ik flat washer )3 1 $0.00
. PWK35 2.0 BlE4.2 N
2 |1.016.0148 |1b;ih2s TRIMOJOR A7 carburetor ] 1 $0.00
ERNAZE=EHHRIZES . oA
3 |7.140.0030 (?B%E;‘ﬁ‘f EHRRE( |\ 11041 250 5 4 (B8) nut 0 5 $0.00
)
4 |7.210.0130 |E#BE ®10*D18*1.55E £ flat washer I 5 $0.00
5 |[7.220.0030 |#ERE ®10 B5¥ spring washer N 5 $0.00
* A= 2 . Ay * (4= .97
6 |7.010.0630 zmm e - [am;!z—J|;5||0 T 25T TA0ERF(RA) 09 [ 4 1 $0.00
7 | 1.002.0161 |Bh#T NC MOJO E# 418 ( QD-34) kick start lever i 1 $0.00
8 | 7.070.0150 |7 £ E A sLiB4T M8*20 1 (1 5¢ screw 0 1 $0.00
9 |1.001.0120 |#E444F R 72# R gear shift lever R 1 $0.00
e + - N * * A 3 4
10 | 7.010.0610 iﬂ]ﬂ?%h/\%%_ﬁﬂ?\ 5A11/351.25 117 E(5H1)10.94% bolt N 1 $0.00
KON ATRENEE=MEIZ |M10*1.25*110% B £ (4H1)10.92K ~
11 | 7.010.0590 . JI5E R bolt | 3 $0.00
12 | 3.530.0170 | & K (##=) J5 & NHA] ~ 2 $0.00
hitps: . molomanuals net/



BbixnonHasa cucrema

DIAGRAM v ——— ONTTPRICE

POS. | ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT 7"%’5?2‘&(7“ QTY \A/nRKéE\X RDER QT[FOTAL AMOUN
1 | 1.086.0660 [HIS & ?gﬁ?&ﬂ%ﬂ}?&ﬂ&%@ﬁ%ﬁ@% exhaust pipe i) 1 $0.00
2 | 1.087.0030 [HES &% £#E NC250(F) seal ring ~ 1 $0.00
3 [ 7.170.0030 | RAE=HIEEE M8ERFH(ITA L) nut A 2 $0.00
4 |1.085.0020 |HES INNARFNEE(EHEFHI5)  |muffler i 1 $0.00
5 |7.210.0090 |F#E OB D224E £ flat washer A 1 $0.00
6 |7.220.0020 |#HERE ®8 B spring washer 0 1 $0.00
7 | 7.010.0140 [ARFE=HEHIZ®Z M8*251% [ £ bolt i 2 $0.00
8 |7.140.0020 fﬁﬁgﬁfﬁﬁﬁ%ﬁ( MBIEEIE ( E51) nut + 1 $0.00
9 |1.081.0080 |BFZ A BHIMOJOH AL FE54M(304) anti-scald plate i~ 1 $0.00
10 | 7.210.0040 |F#E OE* D125E flat washer A 2 $0.00
11 | 7.220.0010 |FEE#E ®6 B spring washer 0 2 $0.00
12 | 7.060.0020 (/<A FESLIZET M6*1055 = £ screw ™ 2 $0.00

https: sy meotomanugls net/



TpaBepca

DIAGRAM = N . UNIT FRICE
POS. | ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT 7"%5?2‘&(7“ QTY wnpxéE\X RDER QT[FOTAL AMOUN
1 | 7.270.0060 | A M HIRIZE M26*1 clamp locknut 0 1 $0.00
2 | 7.210.0330 [F&£E %2%(])35*1ﬂgEWBSE%OﬁﬁE flat washer i 1 $0.00
3 | 7.070.0170 |7/< A E 4 SLIRET M8*301% 3 £¢ screw 5 4 $0.00
4 |4.080.0221 [EER CNC $28.8 &£ (MOJOKT) handle bar holder upper B 2 $0.00
5 |4.090.0251 | FE®® CNC ¢28.8 & (MOJOK ) handle bar holder down H® 2 $0.00
6 |7.010.0000 |AfiE=HEE*E M6*81x 3 £¥ bolt ™ 2 $0.00
7 | 3.520.0080 |iIc &2 =E2J6 L BEECNCH MR B number plate bracket i 2 $0.00
8 |4.060.0251 | LER CNC ®54*192#% & (MOJOIKT)  |upper clamp th 1 $0.00
9 | 3.250.0030 |#RRLZE iR H#EBSE2504 [[1%% rubber cushion down riser | R 4 $0.00
10 | 7.210.0340 | &M EE %2)6@30*3%5%¥(BSE250¢E§§ step washers down rise §ir 4 $0.00
11 | 7.210.0180 |F&E D12*D24*1 5 E flat washer ™ 2 $0.00
12 | 7.140.0040 fﬁﬁgﬁﬁé@%ﬁ%ﬁ( M12*1 25565 (B9 nut ™ 2 $0.00
13 | 7.020.0100 [T EHR L& EE M12*1.25*7215 B () bolt 1~ 2 $0.00
14 | 7.070.0140 (/<A EESLIZE] M8*16Hs = £ screw 1 2 $0.00
15 | 7.220.0020 | E % E D8 B spring washer i 2 $0.00
16 | 4.070.0221 | FEtHR CNC ©60*192#% & (MOJOIKZ)  [down clamp ! 1 $0.00
17 | 3.520.0085 [IC %) 722 SEEJ6T BECNCHRE 2 number plate bracket ™ 1 $0.00
18 | 7.010.0010 |RAZE=MEIZE M6*1215 = £F bolt 1 3 $0.00
19 | 3.750.0210 [;ER{0XZ%E =f2J6 BEECNCH RS 2 oil pipe buckle bracket ™ 1 $0.00
20 | 7.430.0090 | &40 BSE250RTFIEL A buckle plastic i 1 $0.00
21 | 7.010.0020 |/RfAEE=HEHER M6* 161 = £ bolt 1 1 $0.00
22 |7.280.0020 (Brdas #1J5 L TR WFL30 dust seal A~ 2 $0.00
23 | 7.350.0090 | Z i ®30*P55(32006) bearing 1 2 $0.00
24 | 4.100.0160 |75 1144 BSE250(7075%8273mm) steering Uit 1 $0.00
25 | 7.270.0040 (AR ETIIRE CNC M30*1 steering adjust nut i 1 $0.00
26 | 7.010.0172 |RAZE=HER M8*405 5 £ (BA R 22 B 4516l bolt 0 8 $0.00

https: sy meoiomanugls net/



Pama

DIAGRAM )’”’JESZZIK(# UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT AT ) 7L QTY (EX PRDER QT[TOTAL AMOUNT
WORKS )
B HISKELE
1 | 3.500.1420 [NC250/300%E 22 BIRR3#AS (BRI RLETEX - AH  |frame 0 1 $0.00
EFIFLEE49)
LET=5 ot 2 | 7.430.0060 &40 SERREFEL buckle plastic 4\ 1 $0.00
w8 Ey— 1000 i "
1 3 | 3.240.0020 | XL E 932 rubber 4 2 $0.00
7.010.0391 |/AfEZEHIZR M10*1.25*251 (9 ££10.94% bolt 4 2 $0.00
S RNAE=HIRES N w
¢ 5 |7.140.0030 f;’i%ﬁf E S RIRE( M10*1.258 =5 ( B8) nut 0 2 $0.00
- 6 |3.700.0300 [fE/ERE%R BSE250 [E# IR alloy subframe ™ 1 $0.00
L ; 7 | 7.170.0030 |/RAEE=EPGEEZES M8EHFGEFTERETH) nut KG 2 $0.00
8 |[7.010.0140 |AAE=mEIER M8*25T% (5 £ bolt Sin 2 $0.00
% 9 |[7.010.0010 [AAE=EIZR M6*121% (5 £ bolt ) 2 $0.00
b 10 | 7.010.0020 [AfAEZEIZER M6*1614 3 £ bolt 0 2 $0.00
i 11 | 7.190.0010 |k 25 M6 TEE 45 (522) nut 0 2 $0.00
12 | 3.740.0060 |EE & BSE250Z2;8 & EERDAR fixed A 1 $0.00

https: sy meotomanugls net/



MopHOXKKM

DIAGRAM v ——— ONTTPRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT 7"%55)22‘&(7“ QTY \A/npKéE\X RDER QTFOTAL AMOUNT
1 | 3.570.0095 | BNRBE(EA) #F7MI10.27.  [foot rest &l 1 $0.00
2 |3.590.0030 |RNEERE EK (RENEL &£, B) foot rest spring &l 1 $0.00
3 | 7.240.0036 |E 4 ®©10*45FHEF 10.94 cylindrical pin i 2 $0.00
4 | 7.230.0030 |FO% D2.5*16 B cotter pin iR 3 $0.00
5 |7.210.0120 | E O10*P16*1.05E & flat washer 0 2 $0.00
6 | 7.010.0420 |RAZE=MEIZE M10*1.25*4015 B £ bolt 1 1 $0.00
7 |2.060.0010 |kE% BSE MOTO £& tensioner roller ™ 1 $0.00
8 | 7.390.0200 |4 $f i 5H% 6900 bearing i 4 $0.00
9 |7.210.0130 | E D10*P18*1. 55 & flat washer 3 4 $0.00
10 | 7.170.0040 | A FE=HFEEE M10*1.25% 95 nut iy 1 $0.00
11 | 2.070.0060 |3k £ E EFEA L R (J5) B tensioner bracket 1~ 1 $0.00
12 | 2.060.0016 |3k E% BSE MOTO R+ h(fifEE) [tensioner roller 1~ 1 $0.00
13 | 3.340.0330 |{EE T VEEANE T;ﬁ;“/’;ﬁ'f;:o?’ég;”m spacer 4 1 $0.00
14 | 7.390.0010 |4 £} A4 608 bearing 0 2 $0.00
15 | 7.210.0110 | £ 2 PI*P17*2.5F (& T Hil1E) flat washer ~ 1 $0.00
16 | 4.260.0240 |B1FIFF FINLEX(FFL)EE fairings support R 1 $0.00
17 | 4.270.0100 |HFIFF3 5 J2 (28.4) Loe%ta?rake spring brake | 4 1 $0.00
18 | 7.120.0211 | RENF¥ERNNE M8*30 screw A 1 $0.00
19 | 7.060.0033 (/< FESLIZET M6*16 = £F screw 1 1 $0.00
20 | 4.280.0030 [RHIFI#FL £k BSK(J1/J5) fRE& brake lever tip 0 1 $0.00
21 | 7.150.0010 fﬁ’%’*ﬁﬁ%ﬁ(ews MBIEEIE (E51) nut + 1 $0.00
22 | 7.440.0010 |fEFIFRHLfm Ly ®18*P6.5*9e 1% J1/J2/J5:8 F rear brake limit eccenter 0 1 $0.00
23 | 7.070.0060 |R7< A EAESLIRET M6*161% 3 £ screw 0 1 $0.00
24 | 7.030.0010 (S RAEM IR M10*2558 B £ hexagon step bolt 0 1 $0.00
25 | 7.210.0180 [F2E 12*D24*1 SHE flat washer A 1 $0.00
26 | 3.610.0206 |i3## g;‘?mm%ﬁ%éé*(ﬁ‘”?mw side stand 0 1 $0.00
27 | 3.620.0020 |hiEHE 129mm J1 M side stand spring 1t 1 $0.00
28 | 3.620.0030 |z 1EHEFHR J11J5 BE side stand spring hook 0 1 $0.00

https:tmany.motomanugls net/



NoaBecka 3agHero amopTusartopa
DIAGRAM )'”’JESZZIK(— UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT AN ) = QTY (EX PRDER QT[TOTAL AMOUNT
WORKS )
1 | 7.010.0791 | AFEEZEIZR M12*1.25*1408 B8 (4 %1)10.9% [bolt 0 1 $0.00
s ®20*P12*82mm
L palu] 3T 9N S
2 |3.340.0341 |[HIFFFEZRERNE (BSE25045 22 4 24 spacer | 1 $0.00
3 | 7.360.0010 [R5t HK2012 needle bearing 4\ 2 $0.00
AmmEEEE A 4 | 7.330.0010 [;m#$t ®20*32*5 seal 2 6 $0.00
o L P . L 5 |3.160.0020 [#E2X KTM(250CC)Uf fREe tie rod suspension ™ 1 $0.00
ERANAE=EHHRES e e "
Yo’ N @ 6 | 7.140.0040 f;’i’?;ﬁ‘f EHZERE \\1om 25mms (=91) nut A~ 3 $0.00
7 | 7.210.0180 |1 D12*D24*1 5585 flat washer 4 2 $0.00
A T S (8 K M12*1.25*05 T 7 (E#)10.9% | N
8 |7.010.0720 =BT LK IZ7 J102/J5/TOPH10E R linkage | 1 $0.00
9 |[7.010.0731 |EEFX A AABE=8R% M12*1.25*107H 5 ££10.94% bolt 1 1 $0.00
10 |3.170.0020 |=AEE KTM(250CC)YJ-3 R & linkage 43 1 $0.00
11 | 7.360.0160 | % £t 4% HK1913(F4 B E) needle bearing 0 1 $0.00
12 | 7.330.0350 | & R E=AIEE(D18*D26*3) seal =] 2 $0.00
N B PT09.5-0145 N
13 | 3.340.0390 (FRIEBINIE 8 [ b 0 3 B = ) spacer | 2 $0.00
™ BENZ O 3 avs iy 1)
14 | 3.340.0321 iii?yﬁ&mﬁﬁ(%mi ®20*012*55mm J1/J5 WAEN  |spacer A 1 $0.00
15 | 7.360.0081 |7& 5t HK2020(FY3#£t) needle bearing 0 4 $0.00
B 1 e e ®20*P12*54mm J1/J5 N
16 | 3.340.0291 |IEBHITIEEANE i 2] (73 PRS2 P 5 5mmik 7 | SPacer | 1 $0.00

https: sy motomanugls net/



MasaTHuK 3agHen noaBeCcKu

DIAGRAM = . . UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT m%ﬁ?ji(ﬁ QTY \/\/npxéE\X RDER QT[FTOTAL AMOUN
1 | 3.510.0160 [nE4ETER :E;{é;‘;;bﬁmwa;&ﬁ R swingarm A 1 $0.00
2 | 7.140.0060 fi’igﬁ”ﬁ@%%ﬁ( M1GIEESE (38 ) nut 4 1 $0.00
3 | 3.320.0030 |F X ggﬁfgggmzwmﬂ.5(J1/J5)5£ swingarm axle i) 1 $0.00
4 | 3.340.0051 |[NEBTFXINRE ®28*®17.5*10.5mm J5 §EEEE  |spacer 0 2 $0.00
5 |7.330.0061 | 552t ®28*37*5 seal =] 2 $0.00
J025 Me—727 A 2A23 22N 6 | 7.370.0020 | T & # 1 HhE ©22*P36*6 bearing A~ 2 $0.00
L;j_;._‘” | ‘ | 7 | 3.340.0071 BT RARE@FH NRKIS) [022°017*51mm J5 R 2 1 $0.00
37 ol ey S —— 8 | 7.360.0150 [:& £t HK222930 needle bearing ™ 2 $0.00
B . 9 |7.330.0031 | &%t ©22*29*4 seal =] 2 $0.00
10 | 3.340.0061 |$BF X AFREF NEFKRI5) [922*017*53mm J5 HH#EN A 1 $0.00
3,_1.1 11 | 3.340.0370 | NEBFXNEMTE gfg?gi;?gm sEE030) |[SPAcer i~ 2 $0.00
r Ogaac- E w n ‘ L& | 12 | 7.140.0010 fﬁ’iﬁﬁiﬁé@%ﬁ%ﬁ( A=A E=L) nut /I\ 2 $0.00
- 13 | 7.010.0081 | A f ik 2 HIZ®E M6*501% (1 5 bolt 0 2 $0.00
A 7 5 :_,} |7 1; *4 c} 14 17 14 | 2.100.0090 |iF5%28 HERI5(ER) chain guide E 1 $0.00
15 | 2.110.0025 | FHRRIPFE CRF250Fk(#71J5) &1Ll chain guide plate i 1 $0.00
16 | 7.010.0020 | A f k2 HIZHE M6*1615 1 5 bolt 0 1 $0.00
17 | 3.690.0111 |$B8F Tk BSE2501I R (%) chain adjuster = 1 $0.00
18 | 3.690.0110 [55FF A BSE2501[ £R(Z3T) chain adjuster = 1 $0.00
19 | 3.350.0051 |SEX kA FNBREFEXN(BE) washer 1~ 2 $0.00
20 | 7.090.0050 (=2 #8357 SL424T M5*1015 9 8¢ screw 0 4 $0.00
21 | 7.020.0081 |/~ fasLi242 M8*60 £ 5F S10 T4 10.94%  |bolt 0 2 $0.00
22 | 7.180.0040 | A fi%E M8 S12 TE 3 4¢ nut ’u\ 2 $0.00
23 | 7.430.0030 |F5I& < BSE250 MFLo12 A (BSE250-24) |rear brake pipe buckle ’u\ 2 $0.00
24 | 7.090.0040 |+ 4857 SL424T M6*1615 1 5 screw 0 2 $0.00
25 | 3.350.0070 |MOJOERIFER R WEE (B 1) chain slider washer i 2 $0.00
26 | 7.050.0011 [AAHKRLIZE] M6*1215 9 5 screw 0 3 $0.00
27 | 7.050.0030 [AH K RLIZE] M6*2515 (1 5 screw 0 1 $0.00
28 | 7.210.0070 |FE# [ O6*D18*1. 558 FF flat washer 0 1 $0.00
29 |3.330.0070 (BN XERERE O8*D14*135E L EF spacer i 1 $0.00
30 |3.350.0026 |ERIFE MOJO R BRI (i EE) chain slider ™ 1 $0.00

https: . mofopanuals pet/



AmMopTusartopbl

DIAGRAM ),WJEEZIK(_ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT AT ) 7L QTY (EX PRDER QT[TOTAL AMOUNT
WORKS )
E#
1 |3.270.1352 |REE 910mm*54*60;% R B WIF(AET |front fork = 1 $0.00
R ER 1P R
1-1 | 7.080.0050 |<23LN/ AL B M6*9B§F 8.82% (525) screw i 6 $0.00
7 T )
107 IB 8 4 3 g 2 |7.210.0120 [E2E D10*D16*1.04845: flat washer 0 6 $0.00
o |
|
r E i 3 | 3.290.0150 (AT AERIF R AHFELE A6 front fork protection 1t 1 $0.00
]
r = 4 | 7.100.0050 |+=F#8 53 SLE HI25T 4.2%16 1 EF screw 24 2 $0.00
5 | 7.150.0050 fﬁﬁ"ﬁ‘%"%‘ﬁ‘(GBms M10x1.25T5 (4% ( B41) nut 0 1 $0.00
11 1
- 6 | 7.010.0430 |FRE T RE Rz M10*1.25*44 5 H$£10.92% ( 520) [rear shock down A 1 $0.00
1E & NC#rzk
7 | 3.280.0848 |BFHE 480mm B £ 385N E XUF rear shock i) 1 $0.00
— _ 5 BaEBESE
8 |7.220.0030 |#HERE 10 B spring washer 0 1 $0.00
9 |7.210.0130 |F&HE ®10*D18*1.55E £ flat washer 0 1 $0.00
FRENAE=EPEERES N o
10 | 7.140.0030 ff’;"ﬁ‘f EHRBE( |\ 11041 255562 (58) nut 2~ 1 $0.00
B6187)
11 |7.010.0530 |ERBELAAZEZEIZR  |M10*1.25*601E E94£10.94% J2 rear shock up 0 1 $0.00

https: sy motomanugls net/



Pynb

DIAGRAM ),WJEEZIK(_ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT AT ) = QTY (EX PRDER QT[TOTAL AMOUNT
WORKS )
A 04 b CRF IT&ZX(CNCHER) e
1 14.290.0611 |BESFMHA R R clutch lever = 1 $0.00
2 |5.130.0035 |FF % 1 EB—mTIE K (B7K) £K430mm [switch 0 1 $0.00
g HR-CB002-112
y 3 | 4.010.0400 |$B&EE IR IRARAG B B (7075) handle bar 1B 1 $0.00
4 |4.030.0080 |{BE ARETEN) grips 1t 1 $0.00
L I l’* 1 CRFAB& L
] 5 |4.170.0221 |fEHF]2RBSE250 497LEE78TT KEREZKMSE |rear brake system E 1 $0.00
] 15 17 SHE K EZ600mm(711)
! [ - - - 5-1 | 4.450.0200 |EEfE K BSE250/3 (5e45)711 brake pads ] 1 $0.00
4 -.‘- u ‘# 5-2 | 4.410.0125 | E RS A CRFEFI(TRAFE78mm)(711) master cylinder T 1 $0.00
h — - 4 | 5-3 | 4.420.0105 [FREA CRFE#I(711) brake disc E 1 $0.00
= = URF
7 "‘\ - h 11 5-4 | 4.190.0165 |FHEF & ELHE B 4 B T S K ErR00mm 7 |F€3r Preak hose iz 1 $0.00
e { 6 |7.060.0040 |7 FRSLIZET M6*201% 1 5% 10.92% screw i 2 $0.00
N _‘h < 17 141200171 [maz 1050+85 mojolis clutch cable 1R 1 $0.00
4 “ 8 [4.110.0365 | 960+140%iE mojolk & throttle line iz 1 $0.00
B r-! G 9 |4.310.0511 |FIZEF1E BeElZ L3R (CNCHER) &1 brake lever =} 1 $0.00
—— 10 | 7.010.0170 | AFE=EIFR M8*4015 5 4% bolt g 2 $0.00
o CRFABEIL
11 | 4.160.0191 |Hi5EFI2§BSE250 S £ 1230mm(711) front brake system E 1 $0.00
11-1 | 4.450.0190 |EEfR K BSE25071 (5545)711 brake pads &l 1 $0.00
11-2 | 4.410.0115 | ERE A CRFHIFI(711) master cylinder £ 1 $0.00
11-3 | 4.420.0095 | FR A CRFHIFI(711) brake disc £ 1 $0.00
11-4 | 4.180.0130 |ATFEFI= EME ARHEZR 1230mm 1R 1 $0.00
12 | 4.050.0130 |3 ]/ IKEER BB (EHEL) accelerater fF 1 $0.00
13 | 5.130.0055 |FF % #E—AXENREK) 4 £430mm |switch 4 1 $0.00
14 | 8.010.0080 L% MOJO5#E 4 75mm tie i) 4 $0.00
15 | 6.040.0040 |#HrARZIFH REE72mm handlebar pad ™ 1 $0.00

https Awww.matpmanuals.pet/



Koneco nepegHee

DIAGRAM )’”’JESZZIK(— UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME uNIiT | \ S Ne1a% (EX PRDER QTFOTAL AMOUN
WORKS )
ZMCRF
e g CNC#Ef 36HE 553 TMOJO .
AENL LY
1 |3.070.0522 |#EER 2 A 2 SIMOJO1 60*21 55 5,48 B 7,20 front rim E 1 $0.00
mmAFHN8KIESR
~ WM 1.60*214R & ( 7116-
- =4E R N
1-1 | 3.020.1290 |45 1) 2R 517, MOJO | 1 $0.00
1-2 | 3.050.0020 |fEZRI21E 8K HEEE spokes nut ™ 36 $0.00
1-3 | 3.040.0101 [{ER(EBRER) #5215t 450 FE5HW(8K)240mm  |spoke/spokes nut iz 36 $0.00
B CRFZIX CNCHRITE & (36H) N
1-4 | 3.010.0260 |E&/% HHMOIO hub | 1 $0.00
1-5 | 7.390.0230 |4 $f A7 6904 bearing i 2 $0.00
1-6 | 7.330.0056 |zt ©26*37*7 seal =} 2 $0.00
1-7 | 3.141.0010 [BSERTE #7J5 CNCE S5 aT i) 1 $0.00
2 |3.090.0426 |fFBEFELHH 80/100-21(1A-3207) tyre E 1 $0.00
2-1 | 3.090.0425 B EF LA 80/100-21 inner tube i~ 1 $0.00
2-2 | 3.090.0421 |[{FEEFLINE 80/100-21 tyre i~ 1 $0.00
3 | 4.230.0170 |#iAEFI= BSK $238*100EF(PO63) front brake disc B 1 $0.00
4 |7.060.0030 |R/N A TFELIRE] M6*14TE B 5% 10.92% screw i 6 $0.00
e D30*20.2*24-D26 T4 1 4¢ ~
5 |3.330.0860 |AIARE J/JBRT R AR E front wheel axle spacer R | 1 $0.00
N D30*20.2*25-D26 T4 [ 4 ~
6 |[3.330.0865 [RIRALRE J6HTR AR E front wheel axle spacer L | 1 $0.00
- MABELED20%217- B D25-
7 |3.130.0011 |giiEc Admm S42E (523) front wheel axle i) 1 $0.00
7-1 | 3.130.0020 |@i%HIZE M16*1.5%23 4 ¢ i~ 1 $0.00
8 | 3.110.0020 |RIRARA B 5 1.60%8 rim lock -slloy i 1 $0.00

https Awww.motomanuals.pet/



Koneco 3agHee

DIAGRAM )’”’JESZZIK(— UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME uNIT [ A \ Bl Q1Y (EX PRDER QTOTAL AMOUN
WORKS )
ZFCRF
= N CNCi#E B 32HE53TMOJO
AENL LY
1 |3.080.0322 [FHEREAM 2 SIMOJO2.15*184F (5,42 B 7, 25| €ar wheel E 1 $0.00
mmAFHN8KIESR
e WM 2.15*18%R €& ( 7116- N
1-1 | 3.020.1340 |2 & 1) 28577, MOJO 0 1 $0.00
1-2 | 3.050.0020 |fEZR421E 8K HEEE spokes nut 0 32 $0.00
1-3 | 3.040.0346 |fER(EEKIER) [E518~ 450 AP 193mm(8K) |spoke/spokes nut i} 16 $0.00
1-3 | 3.040.0336 |fER(EEKIER) [F5185t 4504+ F £ HW(8K)198mm |spoke/spokes nut i) 16 $0.00
1-4 | 3.010.0270 [&&:& CRF&2t CNC/E#& & (32H) i#:MOJO |hub A 1 $0.00
1-5 | 7.390.0240 | % $f A4 6905 bearing i 4 $0.00
1-6 | 7.330.0103 |id £t ®33%43*7 seal R 2 $0.00
2 |3.090.0402 |{FiBEEFREEIA 100/90-18(I1A-3205) tyre £ 1 $0.00
2-1 | 3.090.0410 [FEEFEANLA 100/90-18 inner tube 0 1 $0.00
2-2 | 3.090.0411 [FEEFLIMNA 100/90-18 tyre 0 1 $0.00
3 | 4.240.0150 |FHEFIE BSK ®240*121&F(PO65) rear disc A 1 $0.00
EIE /N R TR v ™
4 | 7.150.0010 [ ERAIESIEIEEOS e ey (1) nut A~ 4 $0.00
5 |7.060.0040 |A/NEFELIZE] M6*203 B 10.94% screw /I\ 4 $0.00
6 |2.130.0010 |§EECEE CNC fR&7075(BSK) sprocket bracket ~ 1 $0.00
7 | 7.070.0171 |R/N AR AE3LI24T M8*32t B £ 10.92% screw ~ 6 $0.00
8 |2.040.0601 |§%%C 520*125*52 CNC#& £ (MOJO®#7%) |sprocket T 1 $0.00
ERBRAAZSHRIES . »
9 |7.1400020 |EERABEZEBREE M8IEE S (B8t ) nut 0 12 $0.00
GB6187)
10 | 7.040.0050 [N<AETLIRET M8*30HE B E 10.94% screw ™ 6 $0.00
A T DP25*259-fF A D40-28mm
11 | 3.130.0040 |E#H 242 (503) rear wheel axle B 1 $0.00
11-1 | 3.130.0050 |/FEIMIEZET M24*1.5 §EF 5% 0 1 $0.00
N »36*$25.2*33-0321E 4 N
12 | 3.330.0930 |F® Ak J2/T9/18958 rear wheel axle spacer L | 1 $0.00
e »36*$25.2*21-032TE 4 ~
13 | 3.330.0891 |[ERHEMR ISR A e (R SR ) rear wheel axle spacer R | 1 $0.00
14 | 3.030.0060 |##Es 18+t belt 0 1 $0.00
15 | 3.110.0050 |PIBARA & 5 2.15%3 rim lock -slloy 0 1 $0.00
16 | 2.010.0455 |KMCHES 520*116L{E S chain i} 1 $0.00

https Awww.motomanuals.pet/



Bo3aywHbIn ounbTp

DIAGRAM ﬁ”’]ﬁizﬁ(ﬁ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME uNIT [ A \ Bl Q1Y (EX PRDER QT[FOTAL AMOUNT
WORKS )
1 | 1.030.0055 | T M85 ®51-70 BEE10mm stainless hoop ™ 1 $0.00
2 | 1.028.0125 |Z= B 2EIEE PWK35(d58) e rubber connector i 1 $0.00
3 | 1.030.0100 | REMIBHE ®160-180 BEE9mm stainless hoop q 1 $0.00
4 |1.031.0070 |Z=iE 8RR = BSE250-19 H FiRHEIEE front cover of air filter A 1 $0.00
5 |1.034.0090 |8z BB BSE250-22 712 44t B #lIf5 X E M |bracket of air filter sponge | 1 1 $0.00
o v e BSE450(& %) ENZLEMOJO
ra=INC S N N i N .
6 | 1.029.0091 |Z=iEaRIET PN sponge element | 1 $0.00
7 | 1.032.0060 |ZERHREE BSE250-20 air filter rear cover A 1 $0.00
8 | 3.630.0140 |E2th& BSE250-23 2 battery box i 1 $0.00
9 | 6.310.0040 | M= MOJO L85MM rubber belt i 1 $0.00
10 | 1.034.0150 |ZERR 22 = BSE250 @2 .35 buckle i 1 $0.00
11 | 9.090.0080 |ZE)E 22 F15< 3.0 X 0.7 $0.00
12 | 5.020.0100 |£#EEEH WTX6L-MF(Wstandaad) lithium battery H 1 $0.00
13 | 6.310.0050 | A MOJO L105MM rubber belt i 1 $0.00
14 | 7.130.0010 |4 Rz 8R4£T M6*40 batterfly screw 0 1 $0.00
15 | 7.210.0070 |E£E d6*D18*1.55E £F flat washer ~ 1 $0.00
16 | 7.100.0050 |+ FHEELBKIRET 4.2*16 95 screw ~ 6 $0.00
17 | 7.290.0030 |;m& =40 ©13.5(J6Z= 828 F) clip 0 2 $0.00
18 | 9.200.0030 |:ZEAE ®12 transparent pipe B 0.3 $0.00
19 | 1.083.0050 |E &L 125 RER cover ~ 1 $0.00
AneKkTpuka
DIAGRAM e UNTT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT | A ) Ll Qry (EX PRDER QT[FOTAL AMOUNT
WORKS )
1 7.010.0020 |/AfAE=H1ZE#2E M6*161 A £ bolt ™ 2 $0.00
2 | 5.090.0140 | m A28 NC250(DCI-ZSE30-001) CDI ™ 1 $0.00
3 |7.190.0010 [k FiEE M6 B % ( 522) nut T~ 4 $0.00
4 |5.030.0065 |&EE 110CCZ &(GY6)(£+280mm) electric coil 1~ 1 $0.00
5 |[7.010.0040 |/RAZ=HIZZ M6*251 A £ bolt ™ 1 $0.00
LEBARAEZEHRBE( |, ) nor i ” N
6 |7.140.0010 GB6187) MeEERE ( BEI) nut 0 1 $0.00
%7 | 5.060.0025 |4keE28 12V(FK$E#H) £1<160mm relay 0 1 $0.00
*8 | 5.010.0510 | =4 576 BhK & wire harness E 1 $0.00
9 |5.160.0090 |j= L EAHK(ZHHR) short wire i) 1 $0.00
—— 3G KIa T e i - N
%10 | 5.150.0045 |E2]7]#f 4 K 200mm circuit switch | 1 $0.00
CB300/NC450& i 583.5mm(EE |..
11 | 3.740.0075 |EE K T8i7L) 52 SR fixed A 1 $0.00
12 | 7.090.0020 |+ =F+&:T SLIRE] M6*10H: = £ screw 1~ 2 $0.00
13 | 7.120.0180 | FNFEENANA M6*16 screw 0 2 $0.00
%14 | 5.050.0060 |28 NC250 rectifier ~ 1 $0.00

hitps Awww.motomanuals. pet/



O6nuuoBka

DIAGRAM = . . UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT mﬂ@ﬁ})izli(jn QTY \AIORKéE\X RDER QT[FTOTAL AMOUN
1 | 3.340.0420 | &M E BSE250 ®19*®8.5-06*5.5mm 5 |spacer A 4 $0.00
2 | 7.210.0070 |2 E D6*P18*1.55E 5¢ flat washer ™ 6 $0.00
. D £ £ 3 |7.010.0020 | Af ik =EIZ12 M6*161 3 4% bolt A 2 $0.00
| L.- 4 |7.010.0060 [/fEi%= IR M6*351 3 4% bolt A 2 $0.00
- e *5 | 6.130.0170 B4R R BSE250-2 B front fender B 1 $0.00
, Bt e 6 |7.190.0010 |k iz M6 TS5 ( 522) nut A~ 2 $0.00
3 7 | 3.340.0380 |[2MwE (52 ©22"06.2-4 5-09-2.5mm A |spacer 2N 2 $0.00
! I' —TH '-q 8 | 7.050.0025 |A K RLI4T M6*2015 3 5% screw i 2 $0.00
= : | 1€ L4 50 :I " *9 | 6.150.0210 | Z& Mk BSE450-4 A& front left side 158 1 $0.00
= * 10| 6.170.0170 |RTZE MR T BSE450-5 B front side down L B 1 $0.00
. 11 | 7.100.0010 |+F#EE L B BIZET 2.9"6E ¢ screw ™ 8 $0.00
- * 12| 6.170.0140 | & B MR BSE250-8 B rear side L 158 1 $0.00
57983 ; i {1 1 b 114 15 13 | 7.080.0050 |<23LANAIRZ B M6*9B % 8.8 (525) screw A 8 $0.00
14 | 7.210.0120 |F#E D10*P16*1.05E 5T flat washer 0 8 $0.00
* 15| 6.190.0140 |EFMR T BSE250-11 B rear side down L 158 1 $0.00
16 | 7.100.0110 |+F#E2 L B BIZ4T 4.8*16E screw A 2 $0.00
17 | 6.230.0080 |FHHIERZ BSE250-12 & rear mud rubber 3R 1 $0.00
18 | 7.170.0020 | N FE=HEHBIZE M6TE H nut 0 2 $0.00
19 | 7.050.0030 | A KR LI24] M6*251 4% screw A 2 $0.00
20 | 7.080.0030 [N/ A& M IER M8*25TE H5F ( 12 ) bolt 0 2 $0.00
21 | 7.210.0130 [E& [ D10*P18*1 558 4¢ flat washer A 2 $0.00
%22 | 6.140.0170 |[F4EMR BSE250-3 HE rear fender 3R 1 $0.00
23 | 1.088.0060 |flith fmFig B2 BSE250 iR B thermal insulation rubber 0 2 $0.00
%24 6.200.0130 |BRFMHR T BSE250-9 B rear side down R B 1 $0.00
*25| 6.180.0130 B FMR BSE250-10 B rear side R 158 1 $0.00
*26 | 6.180.0160 |#TAE MR T BSE450-7 &€& front side down R 158 1 $0.00
*27 | 6.160.0200 |#i74A ll4k BSE450-6 (& front right side 3 1 $0.00

https Aywww.motomanuals.pet/



Bak n cegno
DIAGRAM ),H,JEEZIK(_ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT A ) 7L QTY (EX PRDER QT[TOTAL AMOUNT
WORKS )
1 | 7.190.0010 |k KA 12R M6 R4 (522) nut 4 2 $0.00
2 |7.010.0020 |AAE=EIZR M6*1614 3 £+ bolt 4 2 $0.00
%3 | 6.110.0230 |12 k& BSE250-1 B number plate R 1 $0.00
(605)J6
4 | 6.010.0582 | B RIR M E R 20R(MARS) ™ F ik 1 $0.00
. RE
i 5 | 7.050.0010 |/ KmLi24T M6*1015 3 £ screw 0 5 $0.00
g *6 | 4.340.0051 |EREFIBIFE CRFERKR(KIEERTS) rear disc guard ik 1 $0.00
K ""I *7 | 4.340.0041 [[FHEFIRIFE CRFERA(KEEERTS) rear brake pump ™ 1 $0.00
{ 8 |7.210.0120 |E2E P10*D16*1.08E 5 flat washer A 4 $0.00
9 | 7.080.0050 |<=3L AN FAEIZLL B/ M6*9B 5 8.8%k (525) screw 4 2 $0.00
; "i L!.'.' 'J 4 8 ‘? |U 10| 4.340.0061 |BifEFIBIF =S CRFHTR R (KEEETRTS) front disc protector A 1 $0.00
11 | 6.090.0190 |iMTE=S J1. J5EE fuel cap 0 1 $0.00
12 | 7.010.0040 |/A< i ZHIEZHE M6*25T% F3 5% bolt 0 1 $0.00
~ —— D26 2-17-P9-
13 | 3.340.0350 |;BfEF"E (PH10L) {5 (5 ( 530) spacer 0 1 $0.00
14 | 1.017.0100 [BTEEE A BSE250 2 8%} fuel tank fixed ~ 1 $0.00
15 | 3.250.0020 |;HFE & hi BSE250 L% rubber buffer =] 1 $0.00
16 | 3.340.0420 [EMFE BSE250 ®19*®8.5-06*5.5mm 8 [spacer 0 2 $0.00
17 | 7.050.0011 | KR L124T M6*121% 9 &7 screw 0 2 $0.00
ﬁ' ! %18 | 6.080.0220 |;HT= BSE 250 & (HF KHTHR) fuel tank 0 1 $0.00
17 18181 |@ 18-1] 1.020.0020 |t E 4 M7, £ (BSE250) ol kettle switch 1 1 $0.00
19 | 1.026.0010 |;miE2s B & B (FaedrE) oil filter 0 1 $0.00
20 | 3.340.0410 |EBEHRAIFNE BSE250 $©22*®9.5-06*9mm 48 0 1 $0.00
21 | 7.050.0020 |R/< KR LI24T M6*1615 9 5 screw 0 1 $0.00

https Awww.matomanyals.pet/



Paguatop

DIAGRAM = . . UNIT PRICE

POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT K%ﬁ?jg(m QTY \I\IORKéE\X RDER QT[FTOTAL AMOUN

*1 | 6.260.0041 |[S X1k BSE250-14 A& (f) air deflector i~ 1 $0.00

*2 | 6.260.0040 | S X1k BSE250-13 R (%) air deflector ™~ 1 $0.00

%3 | 1.159.0075 |/KF& (%) FRFEZRMT6 mRIEFL(M16*1.5) water tank L = 1 $0.00

*4 | 1.159.0076 |/kKF&(H) FRFELRT6 FEIKE water tank R = 1 $0.00

5 |7.210.0070 [FE#E O6*D18*1.558 5 flat washer 0 4 $0.00

7.010.0040 | A FAE=EHIZR M6*2515 9 5% bolt 7 4 $0.00

T & MOJO
*7 | 1.159.0061 | X5 BhKIEHES - 702618%E41.159. [fan A 1 $0.00
00624k 7 ( 516)

8 |7.010.0020 |/Afaik=H 212 M6*1615 A5 bolt i 4 $0.00

9 |7.190.0010 |k HigE M6 IR (522) nut 0 10 $0.00

" 10| 1.159.0031 |;B#EFF % ﬁggog)ﬁ¥%1_15g_oo32ﬁ?§ temperature control switch | R 1 $0.00

11 | 7.010.0010 | A &E=HEIZR M6*1215 B 5 bolt 0 4 $0.00

12 | 3.750.0200 |k F&3Z 28 J6KFE 15 IRE water tank bracket 0 $0.00

13 | 7.140.0010 | EERAREZMIERE \opmme (@91 nut 4 2 $0.00

{ )

14 | 1.030.0070 | ML ®14-927 (JRD16-25 J5KE) stainless hoop 0 5 $0.00

15 | 1.158.0062 |FEiRE ¥ 0O Ee(5Te) silicone tube iR 1 $0.00

. 16 | 1.158.0060 |EEIRE ZE Ee(Te) silicone tube i) 1 $0.00

17 | 1.030.0075 | REMIBE ®18-032 (JRD19-29) stainless hoop 0 1 $0.00

18 | 1.158.0061 |FEiR%E 78 EB(5T6) silicone tube iR 1 $0.00

https Awww.matomanuals.pet/



JdononHutenbHoO

DIAGRAM )'”’]ESZZIK(ﬁ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT | \ Ll Qry (EX PRDER QT[FOTAL AMOUN]
WORKS )
R3
1 | 6.301.0925 |513& BEMTE BSE250(& 12/ iEATA G M4504K  [sticker kit E 1 $0.00
D)eABEERIER
4 [1.161.0200 [5:mE EPA#TAE ( 8.5*4.5) oil pipe * 0.4 $0.00
5 |9.090.0035 |2 ER EVAR&E7mm*5mm*3M single-sided adhesive & 0.05 $0.00
6 |9.090.0020 |#ER EVAR&20mm*5mm*2M single-sided adhesive % 0.1 $0.00
5 |[9.015.0020 (@S B8 EAKT 50*20k heat insulation tape B 0.1 $0.00
TR G UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT [ : Ll Qry (EX PRDER QT[FOTAL AMOUN]
WORKS )

ADDITIONAL SPARE PARTS REQUIRED $0.00
$0.00
$0.00

GRAND TOTAL:| s$o0.00

https Awww.motomanuals.pet/



(Uit ==




REMARKS

https Awww.motpmanuals.pet/



REMARKS

https #www.motpmanuals.pet/



REMARKS

https 4 www.motomanuals.pet/



REMARKS

https 4 www.motomanuyals.pet/



REMARKS

https 4 www.gotomanyals.pet/



REMARKS

https #www.motpmanuals.pet/



REMARKS

https #www.motpmanuals.pet/



REMARKS

https #www.motpmanuals.pet/



REMARKS

https #www.motomanyals.pet/



REMARKS

https #www.motomanuals.pet/



REMARKS

https #www.motpmanuals.pet/



REMARKS

REMARKS

https Awww.mofomanuals.pet/



REMARKS

https /www.mofomanuals.pet/



REMARKS

https Awww.motomanuals.pet/



REMARKS

https Awww.motomanuals.pet/



REMARKS

REMARKS

https /ywww.motomanuals.pet/



